

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

GAMBIA ESSENTIAL MEDICINES LIST

ESSENTIAL MEDICINES LIST OF THERAPEUTIC CATEGORIES	
1	ANEASTHETICS
1.1	GENERAL ANAESTHETICS
	Halothane Inhalation liquid,
	Isoflurane 5%
	Ketamine 50mg/ml injection
	Oxygen (medical grade) inhalation
	Propofol 1%
	Thiopentone Sodium 0.5g powder for injection,
1.2	LOCAL ANAESTHETICS
	Bupivacaine 0.5% + Glucose 8% injection (Spinal)
	Lignocaine 1% injection
	Lignocaine 2% injection
	Lignocaine 2% + Adrenaline 1:100,000 injection
	Lignocaine 2% +Adrenaline 1: 80,000
	Lignocaine 5% + Dextrose 7.5% injection (spinal)
1.3	PREOPERATIVE MEDICATION AND SEDATION FOR SHORT PROCEDURES
	Atropine 0.5mg/ml injection
	Ephiderine 30mg/ml inj
	Midazolam 5mg/5ml inj
2	ANALGESICS, ANTIPYRETICS, ANTI-INFLAMATORY DRUGS
2.1	NON-OPIOIDS
	Aspirin (Acetylsalicylic Acid) 300mg tablets
	Diclofenac 50mg and 100mg tablets
	Diclofenac 75mg/ml injection
	Ibuprofen 200mg/400mg tablets
	Paracetamol (Acetaminophen) 100mg tablets
	Paracetamol (Acetaminophen) 500mg tablets
	Paracetamol (Acetaminophen) 125mg/5ml syrup
	Paracetamol (Acetaminophen) 125mg suppositories
2.2	NARCOTIC ANALGESICS
	Fentanyl 0.5mg/5ml
	Morphine 15mg/ml 2ml ampule
	Morphine Sulphate 10mg tablets
	Pentazocine 30mg inj
	Pethidine 50mg/ml / 100mg/ml amp

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Tramadol Hydrochloride 50mg tablet
	Tramadol Hydrochloride 50mg /ml injection
3	ANTI-ALLERGICS AND DRUGS USED IN ANAPYLAXIS
	Adrenaline (Epinephrine) 1mg/ml injection
	Chlorpheniramine 4mg tablets
	Dexamethasone Sodium Phosphate 4mg/ml injection
	Hydrocortisone Sodium Succinate 100mg powder for injection amps
	Prednisole 5mg tablets
	Promethazine 25mg tablets
	Promethazine 5mg/5ml syrup
	Promethazine 25mg/ml injection
4	ANTIDOTES AND OTHER SUBSTANCES USED IN POISONING
	Activated Charcoal Powder
	Atropine 0.5mg/ml injection
	Calcium gluconate 10% inj
	Desferoxamine 500mg inj
	Naloxone 0.4mg/ml inj
	N-Acetyl cysteine 200mg/ml
	Protamine sulphate 10mg/ml
5	ANTIEPILEPTIC DRUGS/ANTICONVULSANTS
	Carbamazapine 200mg tablets
	Diazepam 5mg/ml injection
	Diazepam 5mg Tablets
	Diazepam rectal supp
	Phenobarbitone 30mg /100mg tablets
	Phenobartbitone 200mg/2ml inj
	Phenytoin 100mg tablets
	Phenytoin 50mg/ml inj
	Sodium Valproate 200mg tablets
6	ANTI-INFECTIVE DRUGS
6.1	ANTHELMINTICS
6.1.1	INTESTINAL ANTHELMINTICS
	Albendazole 200mg tablets
	Levamisole 40mg tablets
	Mebendazole 100mg/ 500mg tablets
	Niclosamide 500mg tablets
	Thaibendazole 500mg tablets
6.1.2	ANTIFILARIALS
	Diethylcarbamazine 50mg tablets
	Ivermectine

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

6.1.3	ANTISCHISTOMIAS
	Praziquantel 600mg tablets
6.2.1	PENICILLINS
	Amoxycillin 250mg/ 500mg capsules
	Amoxicillin 125mg/5ml powder for syrup
	Ampicillin 1g/ 500mg powder for injection, vial
	Ampiclox 500mg capsules
	Amoxiclo 250mg/5ml syrup
	Benzathine penicillin 1.44g/2.4 MU powder for injection
	Benzylpenicillin 600mg/1 MU powder for injection
	Cloxacillin 250mg tablets/capsules
	Cloxacillin 500mg powder for injection
	Cloxacillin 125mg/5ml powder for syrup
	Flucloxacillin 250mg capsules
	Flucloxacillin 500mg powder for injection vial
	Phenoxyethylpenicillin (Penicillin V) 250mg tablets
	Procaine Penicillin Fortified 4MU powder for injection (3MU+1 MU)
6.2.2	OTHER ANTIBACTERIAL DRUGS
	Azithromycin 200mg/5ml syrup
	Azithromycin 250mg tablets
	Cefuroxime 750mg powder for injection
	Ceftriaxone 1gm/ 500mg powder for injection, vial
	Ceftazidime 1 gm inj
	Chloramphenicol 250mg capsules
	Chloramphenicol 1g, powder for injection
	Ciprofloxacin 250mg/500mg tablets
	Ciprofloxacin 2mg/ml 100ml vial
	Clindamycin 150mg inj
	Clindamycin tablets 300mg
	Doxycyline 100mg tablets/capsules
	Erythromycin 250mg (as stearate) tablets/capsules
	Erythromycin 125mg/5ml (as ethyl succinate) syrup
	Gentamycin 40mg/ml injection
	Metronidazole 250mg/500mg tablets
	Metronidazole 125mg/5ml powder for syrup
	Metronidazole 5mg/ml injection, 100ml
	Nitrofurantoin 100mg tablets
	Sulphamethozaxole 400mg/Trimethoprim 80mg tablets (Co-trimoxazole)
	Sulphamethozaxole 100mg/Trimethoprim 20mg tablets (Co-trimoxazole)
	Sulphamethozaxole 200mg/Trimethoprim 40mg per 5ml suspension
	Vancomycin 125mg capsules
	Vancomycin 1g inj

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

6.2.3	ANTILEPROSY DRUGS
	Clofazimine (Lamprene) 50mg capsules
	Dapsone 100mg tablets
6.2.4	ANTITUBERCULOSIS DRUGS
	Ethambutol 400mg tablets
	Isoniazid 100mg tablets
	Isoniazid 300mg tablets
	Pyrazinamide 400mg tablets
	Rifampicin 150mg tablets/capsules
	Rifampicin 300mg tablets/capsules
	Rifampicin 300mg/Isoniazid 150mg tablets
	Rifampicin 150mg/Isoniazid 150mg
	Streptomycin 1g powder for injection
	Amikacin sulphate 250mg/ml, 2ml vial
	Kanamycin Sulphate powder for injection, 1gm vial
	Capreomycin Sulphate 1 MU powder for injection (1gm) vial
	Oflloxacin 200mg tablets
	Oflloxacin Hydrochloride 2mg/ml, 50ml
6.3	ANTIFUNGAL
	Benzoic acid/ Salicylic acid comp ointment 6%/3%
	Clotrimazole 500mg Vaginal tablets with applicator
	Clotrimazole 1 % cream
	Fluconazole 50mg Capsule
	Griseofulvin 125mg tablets
	Griseofulvin 250mg tablets
	Ketoconazole 200mg tablets
	Ketoconazole cream 1%
	Miconazole 2% cream
	Nystatin 100,000 iu oral suspension,
	Nystatin 500,000 iu tablets
	Nystatin 100,000 iu tablets
6.4	ANTIPROTOZOAL DRUGS
6.4.1	ANTIAMOEBOIC & ANTIIGIARDIASIS DRUGS
	Metronidazole 250mg tablets
	Metronidazole 125mg/5ml powder for syrup
	Metronidazole 5mg/ml injection, 100ml
	Metronidazole 500mg vaginal tablets
6.4.2	ANTIMALARIALS
	Artemether/Lumefantrine 20/120mg
	Artesunate 60mg/5ml inj

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Artesunate 100mg suppositories
	Artesunate/Armodiaquine 50mg/150mg&200mg/150mg base tablet
	Pyrimethamine 25mg tablets
	Quinine 300mg tablets
	Quinine 300mg /ml injection, 2ml
	Sulphadoxine 500mg/Pyrimethamine 25mg tablets
7	ANTINEOPLASTIC & IMMUNOSUPPRESSANT DRUGS
7.1	CYTOTOXIC DRUGS
	Azathioprine 50mg tabs
	Cisplatin 1mg/ml injection, 50ml
	Cyclophosphamide 500mg powder for injection
	Cytarabine 100mg/ml injection, iml
	Doxorubicin 2mg/ml for inj
	Fluorouracil 25mg/ml injection, 10ml
	Letrozole 2.5mg tabs
	Mercaptopurine 50mg tabs
	Methotrexate 10mg tablets
	Methotrexate 50mg/2ml injection
	Procarbazine 50mg capsules/tablets
	Tamoxifen 20mg tabs
	Vincristine 50mg/2ml inj
7.2	HORMONES & ANTIHORMONES
	Dexamethasone Sodium Phosphate 4mg/ml injection, 1 ml
	Hydrocortisone Sodium Succinate 100mg powder for injection
	Prednisolone 5mg tablets
	Tamoxifen 10mg tablets
8	ANTIPARKINSONISM DRUGS
	Benzhexol 2mg tablets
	Benztropine mesylate 1 mg/ml inj
9	DRUGS AFFECTING THE BLOOD
9.1	ANTIANAEMIA DRUGS
	Ferrous Fumerate 140mg/5ml syrup
	Ferrous Sulphate 200mg (60mg Ferrous iron) tablets
	Ferrous Sulphate 200mg/Folic Acid 0.25mg tablets
	Folic Acid 5mg tablets
	Cyanocobalamin (Vitamin B12) 1 mg/ml injection, 1 ml
	Iron Dextran 50mg ferrous iron/ml injection, 5ml
9.2	9.2 DRUGS AFFECTING COAGULATION
	Aspirin (Acetylsalicylic acid) 75mg tablets
	Aspirin (Acetylsalicylic acid) 300mg tablets

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Dipyridamole 25mg/100mg tablets
	Heparin inj 500 iu/ml injection, 5ml
	Phytomenadione (Vitamin K) 10mg/ml injection, 1ml
	Warfarin 5mg / 1 mg tablets
	Tranexamic acid 500mg inj 5ml
10	BLOOD PRODUCTS AND PLASMA SUBSTITUTES
10.1	PLASMA SUBSTITUTES
	Dextran "70" 6% Sodium Chloride 0.9% infusion
11	CARDIOVASCULAR DRUGS
11.1	ANTIANGINAL DRUGS
	Glyceryl Trinitrate (Nitroglycerine) 0.5mCg tablets, Sublingual
	Glyceryl Trinitrate (Nitroglycerine) 1 mg/ml inj
	Isosorbide Dinitrate 10mg tablets
	Nifedipine 10mg tablets /capsules
	Propranolol 40mg tablets
	Verapamil 40mg tablets
11.2	ANTIDYSRHYTHMIC DRUGS
	Amiodarone 200mg tablets
	Atenolol 50mg tablets
	Propranolol 40mg tablets
	Verapamil 40mg tablets
11.3	ANTIHYPERTENSIVE DRUGS
	Atenolol 50mg tablets
	Amlodipine 5mg tablets
	Captopril 25mg tablets
	Bendrofluazide 5mg tablets
	Enalapril 5mg tabs
	Frusemide 40mg tablets
	Frusemide 20mg/2ml injection
	Hydralazine 25mg tablets
	Hydralazine 20mg/ml injection, 1 ml
	Hydrochlorothiazide 50mg/ 25mg tablets
	Methyldopa 250mg tablets
	Nifedipine 10mg/20mg tablets/capsules
	Propranolol 40mg tablets
	Propanolol 1 mg/ml inj
	Spironolactone 25mg tablets
	Verapamil 40mg tablets
11.4	CARDIAC GLYCOSIOES
	Digoxin 0.25mg tablets

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Digoxin 0.25mg /ml injection, 2ml
11.5	DRUGS USED IN VASCULAR SHOCK
	Dopamine 40mg/ml injection, 5ml
12	DERMATOLOGICAL DRUGS
12.1	ANTIFUNGAL DRUGS
	Benzoic Acid 6% Salicylic Acid 3% Ointment (Whitfields Ointment)
	Clotrimazole 1% cream
	Miconazole 2% cream
	Nystatin 100,000 iu/g Ointment
12.2	ANTIINFECTIVE DRUGS
	Chlorhexidine 1% antiseptic cream
	Crystal Violet (Gentian Violet) paint
	Neomycin 0.5% /Bacitracin 500iu/g Ointment
	Silver Sulphadiazine 1% cream
	Tetracycline 3% ointment
12.3	ANTIINFLAMMATORY/ANTIPRURITIC DRUGS AND EMOLlient AGENTS
	Betamethasone 0.1% Ointment
	Calamine Lotion BP
	Hydrocortisone 1% cream
	Lubricating Jelly
	Paraffin, soft White BP
	Zinc Oxide 10% Ointment
12.4	KERATOPLASTIC & KERATOLYTIC AGENTS
	Silver Nitrate 95% caustic pencil, single
	Podophyllin 2-10%
12.5	SCABICIDES AND PEDICULICIDES (Scabies and Lice)
	Benzyl Benzoate 25% application
13	DIAGNOSTIC AGENTS
	Rapid Diagnostic Test (RDTs)
13.1	OPHTHALMIC DRUGS
	Fluprescein, diagnostic eye strips
	Tropicamide 1 % eye drops
13.2	RADIOCONTRAST MEDIA
	Urograffin 76%
	Gastrograffin

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	CT contrast medium
	Barium Sulphate granules for suspension
14	DISINFECTANTS & ANTISEPTICS
14.1	ANTISEPTICS
	Cetrimide 15% /Chlorhexidine 1.5% concentrate
	Chlorhexidine 5% concentrate
	Povidone Iodine 10% aqueous solution
14.2	DISINFECTANTS
	Glutaraldehyde 2% aqueous solution
	Phenolic disinfectant(Lysol)
15	DIURETICS
	Bendrofluazide 5mg tablets
	Frusemide 40mg tablets
	Frusemide 10mg/ml injection
	Hydrochlorothiazide 50mg tablets
	Spironolactone 25mg tablets
16	GASTRINTESTINAL DRUGS
16.1	ANTACIDS AND ANTIULCER DRUGS
	Magnesium Trisilicate Compound tablets
	Omeprazole 10mg tablets
	Omeprazole 40mg inj. Vial
	Ranitidine 150mg tablets
	Ranitidine 25mg/ml, 2ml injection
16.2	ANTIEMETIC DRUGS
	Metoclopramide 10mg tablets
	Metoclopramide 5mg/ml injection, 2ml
	Promethazine 25mg tablets
	Promethazine 5mg/5ml syrup
	Promethazine 25mg/ml injection, 1 ml
16.3	ANTIHAEMORRHOIDAL DRUGS
	Benzocian 2%/Butaben 2%/Tannic acid 10% (Antihaemorrhoidal) Ointment
	Bismuth subgallate 100mg/Zinc Oxide 100mg/Lignocian 60mg) suppositories
16.4	ANTISPASMODIC DRUGS
	Atropine 0.5mg/ml injection
	Hyoscine Butylbromide 10mg tablets
	Hyoscine Butylbromide 10mg/ml injection
16.5	CATHARTIC DRUGS (LAXATIVES)

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Bisacodyl 5mg tablets
	Lactulose 3.1/3.7g/ml
16.6	DRUGS USED IN DIARRHOEA
	Loperamide 2mg tablets
	Oral Rehydration Salts (ORS)
	Zinc sulphate 10mg tabs
17	HORMONAL AND OTHER ENDOCRINE DRUGS
17.1	ADRENAL HORMONES & SUBSTITUTES
	Dexamethasone Sodium Phosphate 4mg/ml
	Hydrocortisone Sodium Succinate 100mg powder for injection
	Prednisolone 5mg tablets
17.2	INSULIN ANO OTHER ANTIDIABETIC AGENTS
	Glibenclamide 5mg tablets
	Insulin MIXTARD 100iu/ml injection
	Insulin SOLUBLE100iu/ml injection
	Metformin 500mg tablets
17.3	PROGESTOGENS
	Norethisterone 5mg tablets
	Cconjugate oestrogen
17.4	THYROID HORMONES & ANTITHYROID DRUGS
	Carbimazole 5mg tablets
	Thyroxine 0.1 mg tablets
	Lugols iodine
18	IMMUNOLOGICALS
18.1	SERA & IMMUNOGLOBULINS
	Tuberculin, purified protein derivative
	Rabies Immunoglobulins 150iu/ml
	Anti-tetanus immunoglobulin, human 500iu
	Anti D Immunoglobulin 250mcg
	Snake venom antiserum, Gambia
18.2	VACCINES
	Hepatitis B injection adult, 1ml (three doses required for immunity)
	Rabies human diploid (HDCV) inj. 1ml (three doses required)
	Tetanus adsorbed (tetanus toxoid) inj
	HPV vaccine
19	MUSCLE RELAXANTS & CHOLINESTRASE INHIBITORS
	Neostigmine 2.5mg/ml injection

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Pancuronium bromide 2mg/ml injection
	Suxamethonium 50mg/ml injection
20	OPHTHALMIC PREPARATIONS
20.1	ANTI-INFECTIVE DRUGS
	Aciclovir 3% eye ointment
	Aciclovir eye drops
	Chloramphenicol 0.5% /1.0% eye drops
	Ciprofloxacin 0.3% eye drops
	Gentamycin 0.3% Eye drops
	Gentamycin/Neomycin eye ointment 0.3%/0.5% Hyalase injection 1500iu
	Iodoxuridine 0.5% eye drops
	Natamycin drops
	Tetracycline 1 % eye ointment
20.2	ANTI-INFLAMMATORY DRUGS
	Dexamethazone 0.1% eye drops
	Prednisolone 0.5% eye drops
	Sodium cromoglycate 2% eye drops
20.3	LOCAL ANAESTHETICS
	Ethanol Absolute 99.5% injection
	Amethocaine (Tetracaine) 1% eye drops
20.4	MIOTICS & ANTIGLAUCOMA DRUGS
	Acetazolamide 250mg tablets
	Pilocarpine 2% /4% eye drops
	Timolol 0.25% /0.5% eye drops
20.5	MYDRIATICS
	Atropine 1% eye drops
	Cyclopentolate 1%/0.5% eye drops
	Tropicamide 1% eye drops
21	OXYTOCIC & ANTIOXYTOCIC DRUGS
21.1	OXYTOCICS
	Ergometrine 0.5mg/ml injection
	Ergometrine 0.5mg TAB
	Misoprostol 200mg tablets
	Oxytocin 10iu/ml
21.2	ECLAMPSIA
	Magnesium Sulphate 50% injection, vial
22	PSYCHOTROPICS

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Amitriptyline 25mg
	Chlorpromazine 25mg/ml injection
	Chlorpromazine 25mg tablet
	Chlorpromazine 100mg tablets
	Diazepam 5mg tablets
	Diazepam inj. 5mg/ml
	Fluphenazine Decanoate 25mg/ml injection
	Haloperidol 5mg /ml injection
	Haloperidol 5mg tablets
	Imipramine 25mg tablets
	Risperidone 2mg tabs
	Thioridazine 50mg/100mg tab
	Trihexylphenidyl 2mg tablet
23	RESPIRATORY DRUGS
23.1	ANTIASTHMATIC DRUGS
	Adrenaline (Epinephrine) 1mg/ml injection
	Aminophylline 25mg/ml injection
	Aminophylline 100mg tablets
	Beclomethasone 50mcg/dose inhaler
	Ipratropium 250mcg/ml nebulizer
	Salbutamol 4mg tablets
	Salbutamol 2mg tablets
	Salbutamol 2mg/5ml syrup
	Salbutamol 2mg/ml respiratory solution
	Salbutamol 50mcg/ml inj
	Salbutamol 100mcg/dose inhaler
24	SOLUTIONS FOR WATER/ELECTROLYTE /ACID -BASED DISTURBANCES
24.1	ORAL REHYDRATION
	Oral Rehydration Salts (ORS)
24.2	PARENTERAL
	Calcium Gluconate 10% injection
	Glucose (Dextrose) 50% Isotonic injection
	Glucose (Dextrose) 5% hypertonic injection
	Glucose 5% + Sodium Chloride 0.9% solution
	Mannitol 10% /20% injection
	Sodium Bicarbonate 8.4% injection
	Sodium Chloride 0.9% Intravenous solution
	Sodium Lactate Compound Intravenous solution
24.3	MISCELLANEOUS
	Water for injection

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Ring pessaries (for uterine prolapses)
25	VITAMINS AND MINERALS
	Ascorbic Acid (Vitamin C) 500mg/100mg
	Calcium Lactate 300mg tablets
	Multivitamin tablets
	Multivitamin syrup
	Phytomenadione 10mg/ml inj
	Pyridoxine 10mg/15mg tablets
	Retinol (Vitamin A) 200,000 IU/6mg capsules
	Thiamine 100mg tablets
	Vitamin B Compound tablets
	Vitamin B compound Inj
26	ANTIVIRAL DRUGS
	Abacavir 50mg/5ml syrup
	Abacavir/Lamivudine/Zidovudine 60/30/60mg,300/ 150/300mg tabs
	Aciclovir 200mg tabs
	Aciclovir 5% cream
	Aciclovir 250mg powder (as sodium salt)/vial
	Didanosine 200mg, 250mg tabs
	Efavirenz 200mg, 600mg tabs
	Lamivudine 50mg/5ml syrup
	Lamivudine 150mg tabs
	Lamivudine/Tenofovir 300/300mg (tab)
	Lamivudine 150mg / Zidovudine 300mg tabs
	Lamivudine/Stavudine/Nevirapine 30/6/50(tab)
	Lamivudine/Zidovudine/Nevirapine 30/60/50mg(tab), 150/300/200mg tabs
	Nevirapine 50mg/ml
	Nevirapine 200mg tabs
	Tenofovir 300mg tabs
	Stavudine 15mg tabs
	Zidovudine 50mg/5ml syrup
	Zidovudine 300mg tabs
27	UROLOGY DRUGS
	Tamsulosin 400mcg capsule
	Terazosin 2mg/5mg tablet
28	CONTRACEPTIVES
	Progesterone Only Pill
	Levonorgestrel 1.5mg tablet
	Medroxyprogesterone Acetate 150mg injection
	Ethinylestradiol with Norethisterone 20mcg/1 mg tablet
	Ethinylestradiol with Levonorgestrel 30mcg/50mcg tablet

**APPROVED MEDICINE BY THE MINISTRY OF HEALTH AND SOCIAL WELFARE
ALLOWED TO ENTER THE REPUBLIC OF THE GAMBIA**

	Ethinylestradiol with Norelgestromin (transdermal)
	Copper IUCD
	Levonorgestrol IUD
	Jadell
	Implanon
	MISCELLANEOUS
	Clomiphene citrate 50mg tab
	Antihaemorrhoidal suppositories/ ointment
	Erythropoietin
	Total Parental Nutrition
	Water for injection
	Allupurinol 100mg/300mg
	Chloroquine 150mg base
	Albumin 5%/20%
	Ring pessaries
	Bromocriptine
	Cabergolin